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. . 
OUALITY ASSURANCE CERTIFICATE 

(ACCORDING T O  EN10204 TYPE 3.1) 
ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 

WE CERTIFY THAT THE PRODUCT LISTED BELOW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR QUALITY SYSTEM AND REQUIREMENTS GIVEN M ONE OR MORE OF THE 
FOLLOWING STANDARDS LAST EDiTION: 

(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUEDISEÑADO, FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DECALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 
ESTANDARES ULTIMA EDICION.) 

API 598 - VALVE INSPECTION AND TESTMG AP16D - PIPELINE VALVES -CATE, PLUG, BALL AND CHECK 
API 599 - METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEEL CATE VALVES, FLANGED AND WELDMG ENDS 
ANSi B16-10 - FACE TO FACE AND END TO END DIMENSlONS OF VALVES ANSlB16-11 - FORGED FITTINGS, SOCKET - WELDMG AND THREADED 
ANSlB16-34 - VALVES - FLANGED, THREADED AND WELDNZ ENDS API 602 - COMPACT STEEL CATE VALVES - FLANGED. THREADED. 
MSS-SP61 - PRESSURE TESTING OF STEEL VALVES WELDING AND EXTENDED - BODY ENDS 

Part No. AC041A08MAA8300000 r 
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(Cádigo) 4" Fig. 5202 F UT WCB, API TRIM No.8 8300000 DescriDtion 
Descripción CAST STEEL CATE VALVE 150 CLASS 

WALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVE WITH U>W EMISSION CONTROL (SO PPM'S M.) (VALVULA SUhUNISTFSDA CON CONTROLDEBAJAS 
EMISIONES PUC~~IVAS (SO PPM'S MAX.) I 

PRESSURE TEST 
(PRUEBAS DE PRESION) 

HYDROSTATIC IPSI) 
(HIDROSTATICA) 

PNEUMATIC (PSn 
\ 

WUMATICA) 

[ MECHANICAL TESTS (PROPMECAmCAs) 

TENS YIELD ELG RED BHN 

KPSL KFsl % 7- 
CVN@ IST 2ND 3RD AVC 

81.02 41.60 29 47 163 

74.82 42.92 27 50 157 

104.98 74.97 25 48 270 

I 
FACIO-21 REV '3" 

CHEMICAL COMPOSITION (%) COMPOSICI~N QUIMICA (%) 

CERTIFICADO POR: CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

YolaÚda Ponciano 

ITEM HEAT No. MATERIAL 
(PARTE) (COLADA) (ASTMl 

BODY D4259. ASTMA-216IWCB 
CUERPO 

BONNET WH26387 ASTMA-ZI6WCB 
B O m E  

WEDGE WH81098 ASTMA-217ICAIS 
DISCO 

C S Si Ni V Mn P Cr M0 CU Cb 
0.210 0.870 0.017 0.041 0.570 0.030 0.050 0.001 0.015 0.001 

Normaüzated to (Normaüzado a) 930 Temer to (Temrile a) 650 Enñiado en a&. 

0.211 0.929 0.033 0.015 0.497 0.023 0.026 0.005 0.013 0.003 
Nomüzated to (Nomializado a) 930 Te-r Lo (Tem~lc  a) 650 Cooled in aU- (E&iado en a&.) 

0.137 0.661 0.034 0.023 0.666 0.091 12.760 0.020 0.024 0.001 
Nomializado a (Nomliraled m) 970 Tenmlcs iiemer to) 630 C w b d  in air ( E 6 a d o  en a&.) 
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